Section 6:
Parts Data
DC50X2 -11
Reversing Dryer




DEXTER
STACK DRYER

13

14

@ Part # 8533-098-001 7/21



Cabinet Group

Key Description
Door Assy., Loading Complete-Wht

T-50X2-11 Reversing

9960-285-008

Door Assy., Loading Complete-SS

9960-285-011

*

Door Assy., Loading Complete-Chrome/BLK/SS

9960-285-007

Insulation Front Panel, half moon (top)

9277-054-001

Insulation Front Panel, half moon (bottom)

2

2

2

1 | Door Assy., Loading-SS(ring only) 9960-284-002 2
1 | Door Assy., Loading-Chrome(ring only) 9960-284-004 2
2 | Plate Assy., Hinge (Wht) 9982-353-002 2
2 | Plate Assy., Hinge (SS) 9982-353-001 2
* | Screw, Hinge to Door 9545-012-015 8
* | Nut, Hinge to Door 8640-413-002 8
* | Cover, Hinge Plate 9074-340-002 2
* | Screw, Phillips-10B x 3/8 9545-008-010 4
3 | Glass, Door 9212-002-004 2
4 | Gasket, Glass Black 9206-413-002 2
* | Support, Door Glass 9548-117-000 2
* | Tool Install Dryer Door Gasket 8545-064-001 1
5 | Gasket, Outer Rim Black 9206-420-005 2
6 |Handle, Loading Door 9244-082-001 2
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 4
* | Stud, Door Catch, 7/8 9531-033-003 2
Nut, Hex 8640-413-001 2

* | Nut, Acorn 8640-413-003 2
* | Catch, Loading Door 9086-015-002 2
* | Pop Rivet for mtg. catch 8638-190-009 4
* | Lockwasher 8641-582-006 4
* | Spring Nut 8640-399-001 6
7 | Panel Assy., Front- Lower (Wht) 9989-521-003 1
7 | Panel Assy., Front- Lower (SS) 9989-521-001 1
8 | Panel Assy., Front- Upper (Wht) 9989-517-003 1
8 | Panel Assy., Front- Upper (SS) 9989-517-001 1
& 2
2

9277-054-002

Screw, FLHDCR, 10B x 1

9545-008-014

e
N

Lockwasher

8641-585-001

(o))

Nut, Spring

8640-399-001

—
N

10

Strap, Hinge (Wht)

9544-069-002

10

Strap, Hinge (SS/Black)

9544-069-005

Screw, Hinge to Panel

9545-012-028

11

Screw, Door to Hinge Strap (Special Black Type)

9545-052-001

12

Washer, Fiber

8641-436-003

13

Acceptor, Coin

9021-041-001

Retainer, Coin Acceptor

9486-149-001

14

Screw

9545-053-002

Switch, Optical

9801-099-001

Rl BAIN]IERIN]IN]OININ

Cabinet Touch Up Paint (White)

9472-001-013

1

Part # 8533-098-001 7/21

@



52

Cabinet Group Continued

Key Description

T-50X2-11 Reversing

15 | Escutcheon, Upper 9994-032-001 1
16 | Trim, Overlay-Upper Blue 9435-039-002 1
16 | Trim, Overlay-Upper Black 9435-039-001 1
17 | Escutcheon, Lower 9994-033-001 1
18 | Trim, Overlay-Lower Blue 9435-023-001 1
18 | Trim, Overlay-Lower Black 9435-031-001 1
* | Screw, #4-40 x 3/16 9545-020-009 20
19 | Nameplate Stack Dryer Express Blue 9412-167-002 1
19 | Nameplate Stack Dryer Express Black 9412-167-001 1
20 | Lint Drawer Assembly Blue 9866-005-001 2
20 | Lint Drawer Assembly Black 9866-005-004 2
21 | Overlay Trim, Lint Drwr-Blue 9435-024-001 1
21 | Overlay Trim, Lint Drwr-Black 9435-032-001 1
* | Felt Seal (back of lint screen assembly) 9532-074-003 2
* | Lint Screen Assembly ONLY (no front) 9805-033-002 2
* | Replaceable Lint Screen Only 9555-057-008 2
22 | Lock and Key, Lint Drawer 8650-012-004 2
* | Key 6101 only 6292-006-010 1
* | Cam, Lock 9095-043-001 2

Lint Screen Strap Hold Down Screws 10Bx 1/4

9545-008-001

w
N

23

Controls Assy, Blue

9857-198-002

23

Controls Assy, Black

9857-198-004

Harness, Electronic Control

9627-859-003

24

Lock and Key, Control

8650-012-003

Cam, Lock

9095-041-001

Key only 6324

6292-006-007

Harness, Heat Sensor

9627-855-003

Wire Nut Connector Grey

8640-276-002

25

Sensor Temp Control

9501-004-003

26

Bracket, Heat Sensor Mtg (Under Basket) w/ sensor

9501-008-001

Screw, Round Head (Mounts sensor; phillips head)

9545-045-005

Gromm.et, 3/16 ID

9209-037-002

Leg, Leveling 1/2"

8544-006-001

Wrench, Leg leveling tool

8545-061-002

Cover, Cabinet (Top)

9074-320-001

Insulation Cabinet Cover

9277-041-017

LP Kit for 50Lb Stk Dryers

9732-102-013

Stack Dryer Trunion Puller

9732-243-001

Strap - Bead Tie

9544-041-002

27

Vault, Coin Box

9942-038-005

*

Screws, Mounting-Coin Vault

9545-008-024

28

Coin Box Assy, Large Blue

9807-099-002

28

Coin Box Assy, Large Black

9807-099-004

b3

Nut, Elastic Stop

Part # 8533-098-001 7/21

8640-413-004

¥l |IN|IFRr]l~rlR,lP,]lR,l=2,]lR,]DININ]ININ]IAIR,IR,lR,]IRP,]lR,]R] -




DEXTER
©TACK DRYER _.&raaess”

T-50%2

Part # 8533-098-001 7/21 @



START MGHM WED LOW

12

@ Part # 8533-098-001 7/21



Control Parts Group

Key Description

T-50X2-11 Reversing

* | Controls Assy, Electronic Mounted With Membrane Switch, BLU 9857-198-002 1
* | Controls Assy, Electronic Mounted With Membrane Switch, BLK 9857-198-004 1
1 | Trough Assembly 9826-008-001 1
2 | Button-Push, Control, Black 9035-062-002 2
2 | Button-Push, Control, Blue 9035-062-001 2
3 | Spacer-Metal, 4mm 9538-166-011 4
4 | Retainer-Push Button 9486-158-001 2
5 | Nut-Hex, Elastic stop, #4-40 8640-424-002 4
6 | Terminal-Grounding clip 8652-130-038 1
7 | Spring-Flat, Control 9534-365-001 1
8 | Screw-Hex, #10B x 1/4 9545-008-001 2
9 |Screw-Hex, #10B x 1/4 9545-044-010 10
9 | Washer-External tooth, #6 8641-582-005 10
10 | Overlay-Control, Coin, Black 9435-038-001 1
10 | Overlay-Control, Coin, Blue 9435-038-002 1
11 | Acceptor-Coin, Optical 9021-041-001 1
* | Retainer, Coin Acceptor 9486-149-001 1
12 | Screw 9545-053-002 4
* | Optical Sensor, Replacement 9801-099-001 1
Sensor Assembly, Thermister
Key Description T-50X2-11 Reversing QTY
* | Bracket for Heat Sensor Mounting (Under Basket) w/ sensor 9501-008-001 2
1 | Bracket Assembly Thirmister 9985-188-001 2
2 | gasket spacer 9206-176-000 2
3 | Gromet 9209-037-002 2
4 |Screw, 8B x 14 9545-045-005 2
5 | Sensor-Heat, Thermister- 40K Ohm 9501-004-003 2
* | Screw-Mounting, 10AB x 3/8 9545-008-024 2

Part # 8533-098-001 7/21



Door Switch Group

Key Description T-50X2-11 Reversing
1 | Door Switches 9539-487-001 2

Hinge Plate Cover

Key Description T-50X2-11 Reversing QTY
1 | Cover-Hinge, Black 9074-340-002 2
2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010 4

@ Part # 8533-098-001 7/21



Rear Panel & Cover Group

Key Description T-50 QTY
1 | Rear Guard Side Panel 9208-090-001 2
4 | Screws 10 AB x 3/8 9545-008-024 30
5 | Label - Connection Electrical 8502-649-001
8 | Rear Guard Back Panel 9208-089-001 2
* | Screws, Guard 9545-008-004 *
10 | Label Warning & Notice 8502-600-001 1
11 | Label - Instructions 8502-645-001 1
12 | Transition Assembly Outlet 9109-113-001 1
13 | Top Cover Dryer Panel 9074-320-001 1
14 | Top Burner Housing Heat Shield Inlet 9550-188-001 1
15 | Top Panel Burner Housing Cover 9074-321-001 1

8
Screws
5
11
13

Part # 8533-098-001 7/21



Bearing Housing Group

Key Description T-50X2-11 Reversing QTY
Bearing Housing Complete Assy (Includes bearings | 9803-201-001 1
& Spacer)
1 | Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 |Screw, 1/2-13x1 1/2 9545-017-018 2
6 |Nut, 1/2-13 8640-417-002 2

Part # 8533-098-001 7/21



Tumbler Group

Key Description T-50X2-11 Reversing QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-154-001 1
1 | Tumbler Assy (Galvinized) 9848-148-001 1
* | Tumbler Assy Compleate W/Spider (SS & Galv 9848-154-002 1

front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1

11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-076-003 2

10 12
096°6%6°6°0°6°6°cP0C0C0 6 0 6 000 0 C0P0C0 6 00 0 0 CoC0 % CoC0C0 e
. . E V]
I 13| E|[Hi=e
t 4

N

A 11

T fo s

2 3 1 ] 5 6 7 8 9

Part # 8533-098-001 7/21 @



Burner Housing Group

Key Description

T-50X2-11 Reversing

Screw, 10B x 3/8”

9545-008-006

* | Housing Assembly, Burner 9803-207-001 2
1 | Service Burner Plate Front 9452-730-001 2
2 | Service Plate baffle Recirculation Chamber Clean Out 9452-729-001 2
* | Screw, 10B x 3/8" 9545-008-006 8
3 | Screw, 10B X 1/4” 9545-008-001 16
4 | Angle, Burner Support 9003-220-001 2
* | Screw, 10B x 3/8" 9545-008-006 4
5 | Burner, Main 9048-020-002 4
* | Screw 10AB x 3/8” 9545-008-006 4
* | Panel, Back Burner Housing 9454-824-001 2
6 | Electrode Assy, Ignition 9875-002-003 2
7 | Screw, Electrode Mtg 8B x 1/4” 9545-045-001 4
8 | Valve, Gas Shut Off (Optional) 9379-196-001 1
9 | Control Assy, Gas 9857-134-001 2
10 | Manifold, Assy 9381-012-001 2
* | Orifice, Burner-Natural #29 9425-069-021 4
Orifice, Burner-LP #46 9425-069-022 4

11 | Bracket, Manifold 9029-175-001 4
12 | Pipe Plug in end of Burner Manifold 8615-104-038 2
* | Screw, 10B x 3/8" 9545-008-006 4
13 | Thermostat, Hi-Limit 9576-203-002 4
* | Spacer, Hi-Limit 9538-142-001 2
* | Screw 8B x 3/4” 9545-045-007 6
14 | Cover, Hi-Limit Stat Ignitor 9074-329-001 2
15 | Screw, 10B x 3/8” 9545-008-006 4
* | Thermostat, Safety Shutoff 9576-207-008 2
* | Screw, 10B x 3/8" 9545-008-006 6
16 | Cover, Safety Stat 9825-062-001 2
* | Screw, 10AB x 3/8 9545-008-024 6
* | Control, Ignition Fenwall (3 trybox) 9857-182-001 2
* | Kit, LP Conversion 50Lb Stack Kit 9732-102-013 1
* | Welded One Piece Gas Pipe Assembly w/Shutoff Valve 9838-018-003 1
17 | Heat Recirculation Duct, (From Exhaust to Burner 9973-032-001 2
8

@ Part # 8533-098-001 7/21




12

12

11

Burner Housing Group Photos

Part # 8533-098-001 7/21 @



Rear View Photos

Key Description

*

Spacer, Tumbler pulley

T-50X2-11 Reversing

9538-047-002

Qry

1

Pulley, Driven

9908-047-002

*

Tollerence Ring

9487-234-005

Washer-Flat, 1/2”

8641-581-026

Lock Washer, 1/2"

8641-582-016

Bolt, 1/2"-13 x 1" 1/4"

9545-017-009

Belt, Drive

9040-076-003

Air Flow Switch, Assembly

9801-098-001

Motor-Drive, 2Hp.

9376-319-001

Pulley-Motor, Drive

9453-169-012

¥V |IN]J[OO|N]|RAR]WIN

Screw-Set, 5/16"-18 x 1/2"

9545-028-013

Rod-Motor Mounting

9497-222-008

* | O

Bushing, Motor Support

9053-074-002

-
o

Collar-Shaft, w/Set Screw

9076-052-002

[y
[y

Spring, Belt Tension

9534-319-002

—
N

Chain, Spring Tension, 15 1/2” (27 Links)

9099-012-008

—
w

Hook, “S"” Hook

9248-022-002

[Ey
N

Drive-VF, Inverter, 2Hp 230V

9375-032-010

—_
(651

Plate Assembly, Impeller-Blower Motor

9982-388-002

[y
)]

Motor, Blower

9376-311-005

—
N

Bolt-Motor Mounting, 5/16, 18 x 5/8”

9545-014-004

*

Nut, 5/16™-18

8640-400-003

*

Impeller, w/Set Screws

9278-043-001

NI O INININININININ|IBAINTIAININININININININININ

—
(o]

Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy.

8640-414-007

[y
AN

*

8" Slide Open Clean Out Duct (Optional)

9973-034-001

[Ey

@ Part # 8533-098-001 7/21




Rear View Photos

7
LT \ o 11 8

Part # 8533-098-001 7/21 @



Control Assembly Group

Key Description T-50X2-11 Reversing
* | Control, Rear 9857-223-001 1
* | Bracket, Terminal Block Power 9029-202-001 1
1 | Strip, Terminal Marker 9558-029-006 1
2 | Terminal-Block, Power, 4 Pole 9897-035-001 1
3 | Screw, 10AB x 3/8" 9545-008-024 1
* | Harness Assembly-Power Main Fork, Upper 9627-859-005 1
* | Harness Assembly-Power Main Fork, Lower 9627-859-006 1
4 | Wire Assembly-Ground, GRN/YEL, 7“ 8220-137-002 1
* | Lock Washer, Ext tooth 8641-582-006 1
5 |Screw, 10-32 x 1” 9545-008-027 1
6 | Transformer, 208/240/60Hz. 24/120VA 8711-013-001 1
7 | Screw, 10AB x 3/8” 9545-008-024 4
8 | Fuse Holder Assembly 9200-001-002 3
* | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001 2
* | Fuse, 2.5Amp/250V-Fast Acting 8636-018-004 1
Relay, Motor, 30Amp 24VAC 5192-299-002 2
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 4
10 | Terminal Block, Power 9897-026-003 2
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 4
11 | Terminal Block Power 9897-026-002 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
12 | Relay-Enable, 24Vac 50/60Hz 5192-285-004 2
* | Screw, Phillips, 8AB x 3/8” 9545-045-008 4
13 | Drive VFD-Inverter, 230V, 9375-032-010 2
* | VFD Cooling Fan 9189-013-001 1
* | Screw-Mounting, 10B x 1/2" 9545-008-026 8
14 | Key-Pad, Display, Delta E-Drive 9150-044-001 2
15 | Resister-Dynamic Breaking, 2000hm 9483-004-002 2
* | Screw, 10AB x 3/8" 9545-008-024 4
* | Wire Assembly, Violet, 8" 8220-118-003 4
* | Screw, #6-32 x 5/16” 9545-044-006 4
* | Nut, Hexkeps, #6-32 8640-411-003 4
* | Harness-Assembly, Low Voltage, Upper 9627-867-007 1
* | Harness-Assembly, Low Voltage, Upper 9627-867-008 1
16 | Ignition Module 9857-182-001 2
* | Screw, 10AB x 3/4" 9545-008-018 4
17 | Wire Assembly, High Voltage 9631-403-009 2
* | Door-Control Box 9108-139-001 1
* | Screw, 10AB x 3/8” 9545-008-024 3

@ Part # 8533-098-001 7/21



15

16

15

@
-
Q
Q

L

e |
—!‘ = i
O

¥

h;

{

H
B

"') J‘.l

/

Part # 8533-098-001 7/21 @




Coin Accecptor

Key Description T-50X2-11 Reversing QTY
1 | Coin Accecptor, Optical 9021-041-001 1
2 | Sensor-Optical, Replacement 9801-099-001 1
3 | Screw, Heighth Bar, 3mm 9454-039-002 2
* | Retainer, Coin Acceptor 9486-136-001 1
* | Screw, Torx T-10, 4BX5/8 ss 9545-053-002 4

@ Part # 8533-098-001 7/21



Air Flow Switch Assembly

Key Description

*

Air Flow switch Assy

T-50X2-11 Reversing QTY

9801-098-001

Bracket-Airflow switch 9029-200-001
Shield-Switch 9550-169-003
Switch-Micro 9539-461-009

Nut-Twin, 4-40

8640-401-001

Screw-.625, 4-40

9545-020-001

Actuator-Air Flow Switch

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

Screw, 10Bx1/4

9545-008-001

¥|O|IN|o|jlL|AR|W|IN |

Harness Assembly, Overtemp/Airflow

9627-861-001

HIOININININININININ

Part # 8533-098-001 7/21 @



Wiring Schematic for DC50x2

UPPER
FLAME UPPER ~ — -$McM 30 sEC MCM McM MCM McM
SENSOR —GAS VALVE Ig M2 |_ - Mi2 60 SEC M2 MI2 M2
Eﬂ g fwe | M4 [erauLTT Mi4 M4 M4
o C
el 122 dus Mis ws ey Mis
UPPER = H | I 120_SEC,

SPARK OBN [ Mis L en Mi6 L e Mi6 ﬁ Mi6
sw_ELECTRODE & LN gpem LBN gpoy L BN _gpow LB _gpem DEM
#5 BIK 6171 DeM DeM DeM DCM DEM

I I VARIABLE FREQUENCY DRIVE ADJUSTMENTS
I I FOR TUMBLER ROTATION CHANGE.
| |
| |
| | A
I |
| #5 BRN 58" 0PTQ cOIN
| | UPPER
l | (H-umr STAT DHSEER
T &
ORG 3
| ; v 5 T
| #4 BLK 15" #3 BLK 74" T T T gz ey wyl
| #4 RED 157 | [#3 RED 87 #3 BLU/WHT | ¢ ||
A #4 v/W 19 3 VIO | £3 VIO/WHT | o
| 8o #4 0/W 197 | [#3_ORG/WHT 85" ! #5 orc/wHTT S ||
| » Z Vio 127 | [#3vio | #3 Vol o ||
LL| &° 4 ORG 13 3 ORG 85" | #3 ORG[ o o
| TR o= 4 WHT 10"] | [#3WHT 74 1 iy D bk
| olsB = #4 R/W 15 3 RED/WHT 87" | YEL oll B BEE
| BPl 5"l 2 | #3 BLFl’<3 o]
= N
o | 3 BLU %
I 'd
| > | UPPER K2 |
RUN RELAY ?/
| : 43 reD|Y OF IUT’T-:TAEF'?
| E—
l [3’ = | #3 BLU/WHT :SENSOR
| B 3 #3 RED/WHT [[——= |
| ! Lower K1[8 o+
| | RUN RELAY =1
=
l : ﬁ P9 P1O Pllo g:
ol
| | olal
| 5VDC-0- ED
I | | DC GND o B
| 208240V 18VDC-ﬂ6I
| | UPPER DRVE | MODEL SERIAL vie—"Cl
MOTOR JUMPERS COM
| | | BRN |
| | | BE uUsB S
FH=
| 2 | il IR
i | ETHERNET | [P18 @) (2
| pul | o (.'Jl c
| o) | | P20 pal”) | =
| Z o N AT |
| L 4 ve | H| ELECTRONIC ol |
| = | || CONTROLLER SH| 8
\
| E | 1 — il
| | LOWER = _ 7
FLAME _— X _MODEL™
| s |} ouc SENSOR " (FACTORY NO \\
| ‘ —_Ln‘zg_‘— A&/To ACCEPTOR) N
USTOMER ==
| I m /| PAMVENT 5 01w T lorw
| | SPARK DEVICE 15K SV 50V \
ELECTRODE LOWER
| | ( | TEMP
| \ /SENSOR
|
|
|
|
|
|
| LOWER
| | MHI-LIMIT STAT
I BRN—15 IBRN—15 ORG-14
RO ORG-14 |1
| % 5 < pzen|]|| T
| s |f a0
I §§ 20H 208-240V
| 2 _7 LOWER BLOWER
| For
| #7_RED !
| 208240V
| f LOWER DRIVE
MOTOR

9506-790-001B  WIRING DIAGRAM  DC50X2NC-11EC_R

@ Part # 8533-098-001 7/21



Wiring Diagram for DC50x2

UPPI'.R
- — —$MCM MCM MCM MCM MCM

SENSOR ot FER | g P e 1T 60 sec M2 iz iz

§ g fue Mi4 [oeFauLn] Mi4 M4 Mi4
| 3z 90 _SEC

L uprer 1 (25 pus s | s s MIS

23

L

120_SEC,
9857-223-001 ELECTRODE 9867-134-001 M6 (03 MG
- T T T P5 BIK B1T

Mi6

i
o foow Lan ooy Lan Joglay Loy
DCM DeM DeM DeM

VARIABLE FREQUENCY DRIVE ADJUSTMENTS
FOR TUMBLER ROTATION CHANGE.

UPI
9857-182-001

5198 v

OPTO COIN
SWITCH

3222—035—050 BRN

8220-095-049 QRG
ORG

OR SW
3 BLK #3 BLU
3 BLK

9539-487-001

9897—035—001 i

[l

Jm
I
a3y
ng
Ng9

£
Bl

(21,"17) AOYZ—802
N 21

3]
i
| Lvrer
D0
dl;\V\V#

WS Mg of

vS'Z 3snd

#00-810-9€98
ZD0—100—00Z6

#3 B
#3 RED/WHT

|
1
T
|
1
T
|
|
|
|
|
|
|
| =
LOwer K1
| uepek Brower | RUN_ RELAY =1 $
| MOTOR | &
I w~
|
|
|
|
|
|
|
|
|
|

Y
Kz

9376-311-005

M P9 P10 o [

0 VDC

(&)
(o]
A £0)
N8 svoolo
TELLo DC GNDO—=] BLU

X =

18VDC+0 |5
MODEL  SERIAL VIOJO
JUMPERS COM

208-240V
UPPER DRIVE
MQTOR

9376-319-001

usB

ST TF
ST T

£00-SS8-£296

ke

ETHERNET |:|P"3

[LHM/Ng ¢F

P20 P4
p

GRN

ELECTRONIC
CONTROLLER

9857-198—002 BLU
L 9857-198-004 BLK

5
<
m
R i b — |

A

\| 0000

_—X

FLAM X MODEL ~
| ;7 ou SENSOR & “ FACIORY O ™,
__,_{E%_‘_i /f:u/m _ACCEPTOR) N\
I I-, LOWER PA%rMongrR Y 01 w.1¢1 -t
SPARK P2 Zisk £ Y] \
ELECTRODE o [ ] é LOWER
7

L=
Xb 200-9.2-0v98

;
a3
i
|
|
|
|
!
|
)

£00-¥00— 1056

‘%

| K | TEMP
\ 4.7 K /SENSOR

47K 47K

5 voc /
~ 2 —

—_——

LOWER
DOOR S
#3 BLK |—C|#3 BLU/WHT|

9539-487-001

#

200-£98-£296 = v#
x4
o

900-658-L,296 = L#

g51¢—-810—¢019

208-240V
LOWER BLOWER

I — MOTOR
|RD86S3-039-000 =y, | 9376-311-005
|

6 = L
6 = of
6 =G

ST'6Z 600—£0v—1£96

800—£98—/L29
L00—£98—L29
L00—198—LZ9
£00—116—L296
G00—6S8—L296

208-240V
LOWER DRIVE
MOTOR
L 9376-319-001

9506-790-001A  WIRING DIAGRAM DC50X2NC—-11EC_R

JAILVNSOANI

Part # 8533-098-001 7/21 @



Notes

U
@ Part # 8533-098-001 7/21



Section 9:
50Hz.




Rear View Photos

Key Description

*

Spacer, Tumbler pulley

T-50X2-49 Reversing

9538-047-002

E!

1

Pulley, Driven

9908-047-002

*

Tollerence Ring

9487-234-005

Washer-Flat, 1/2”

8641-581-026

Lock Washer, 1/2"

8641-582-016

Bolt, 1/2"-13 x 1" 1/4"

9545-017-009

Belt, Drive

9040-076-003

Air Flow Switch, Assembly

9801-098-001

Motor-Drive, 2Hp.

9376-319-001

Pulley-Motor, Drive

9453-169-012

¥V |IN]J[OO|N]|RAR]WIN

Screw-Set, 5/16"-18 x 1/2"

9545-028-013

Rod-Motor Mounting

9497-222-008

*x | ©

Bushing, Motor Support

9053-074-002

-
o

Collar-Shaft, w/Set Screw

9076-052-002

[y
[y

Spring, Belt Tension

9534-319-002

—
N

Chain, Spring Tension, 15 1/2” (27 Links)

9099-012-008

—
w

Hook, “S"” Hook

9248-022-002

[Ey
N

Drive-VF, Inverter, 2Hp 230V

9375-032-010

—_
(651

Plate Assembly, Impeller-Blower Motor

9982-388-002

[y
)]

Motor, Blower, 50HZ.

9376-311-004

—
N

Bolt-Motor Mounting, 5/16, 18 x 5/8”

9545-014-004

*

Nut, 5/16™-18

8640-400-003

*

Impeller, w/Set Screws

9278-043-001

NI INININININININ|IBAINTIAININININININININININ

—
(o]

Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy.

8640-414-007

[y
AN

2!
@ Part # 8533-098-001 7/21




Rear View Photos

Part # 8533-098-001 7/21 @



Electrical Components

SOTOTTSQZ1215
ULICSA |EN 61558 |HY
£
KVA| 0.075 kvA|

H1
SO0 He
DOTS kA

T-50X2-49 Reversing

1 | Transformer, 200/230-24 VAC, 50/60HZ 8711-004-004 1
* | Strip-Marker, Terminal 9558-029-004 1

Key Description T-50X2-49 Reversing QrY
1 | Control Assembly, Gas Valve 9857-132-004 2
2 | Kit-Honeywell VR86, Valve Flange assy 9732-162-001 4
* | Orifice, Main Burner, #30 9425-069-002 4

e
Part # 8533-098-001 7/21



Key

Air Flow Switch Assembly

Description

T-50X2-49 Reversing

* | Air Flow switch Assy 9801-098-002
Bracket-Airflow switch 9029-200-002
Shield-Switch 9550-169-003
Switch-Micro 9539-461-009

Nut-Twin, 4-40

8640-401-001

Screw-.625, 4-40

9545-020-001

Actuator-Air Flow Switch

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

Screw, 10Bx1/4

9545-008-001

¥|o|N|joojlL]|AR|W|IN |

Harness Assembly, Overtemp/Airflow

9627-861-001

HIOININININININININ

03
Part # 8533-098-001 7/21



Wiring Schematic for DC50x2

b
©

UPPER
FLAME UPPER [~ — ~®MCM MCM MCM MCM MCM
SENSOR GAS VALVE M2 |3—0 oz 60 sec TM2 M2 M2
— M4 I Mi4 @EFA_ULT) Mi4 M4 Mi4
+ MIS MIS MIS - MIS MIS
UPPER T | | o= 120_SEC,
SPARK MIB M6 I_ M6 I_ Mi6 — M6
______________ ELECTRODE | _ | pow LB gpou L BN gpoy LB _gpoy L BN _gpey
r 5 RED DCM DCM DCM DCM DCM
| UPRER ICNTION VARIABLE FREQUENCY DRIVE ADJUSTMENTS
| % FOR TUMBLER ROTATION CHANGE.
I S$1 G\,&D Vi TH
| 0o 2
I oo (O "A”
I <o |2 GRN
Mo |m
I T e OPTQ COIN
| SWITCH
| #6 WHT RED
| o BRN UPPER
| oRG 4 DOOR S;VS BLU
3 BLK[——]
: F2 oRG - T o
| I R 3 Bl !
| ) 2 BK/RD 16" I #3 BLU WH:_:g |
J! RO [#3 Vio/WHT 85" #3 VIO/WHT | o
| RE[QE I3 ORG/WHT 85" ! #s org/whr [ o ||
| 26 Pk 4 VIO 127] | [#3 VIO 85~ I #3 Vol 4 ||
~59 3 4 ORG 137 | [#3 ORG 85" | #3 ORG| s
| L S=feE - 4 WHI 197 | 15 WHT 747 i . e 1 I L 1
She4 4 EL 2
: il O G2 GN/YE 2 | 43 BLK g : = = =474
[s) ] 2 P3 ~
| % - o | | 3Bl | (%
| B RED ¥ | [ UPPER K2 |
| BLK RUN RELAY ?)
EE ke 200V O | I 43 rep|§ OF| | UPPER
EE Rk N | ]| | TEMP
§L ¢ %2 I? i | #3 BLU/WHT |SENSOR
| = z |z X #3 RED/WHT [[——=
| g ' Lower K107 |!
| UPPER BloweR : RON ReLaY | b1
| ' | M P9 P10 Pllo 2
: | | o 5VDC o [
o |
| BIESHIE i
jae}
| i | e | | eecto B
| . B o
: ocM : | B GRY
! e I Lower 'T 2= o |—-8 o
| o | Gas vaLve | ETHERNET | |18 o &) 2
| un | | P20 P4é (=
| 5 47 BN 7 BN | ] F’?’T 5L | GrN
| #7 YE| L | ELECTRONIC ggl A
| | || CONTROLLER °H| B
| | U _ =
| | LOWER = _ A I
FLAME -~ X MODEL >
: | 17 o SENSOR /// (FACTORY rio o
__Lé.rs"__LE__‘- T ACCEPTOR N
VEUSTOMER =
| ] ) 7 : 1 LOWER /| PAMENT g g tlow
l fa vt T ELECTRODE OEvCE o [ o) 1 Lo E |\LOWER
| 318K | l vk | TEMP
| 1 GN, \ 47K /SENSOR
S 47K
| i
5 ~
| S~ __ -
| LOWER
| DOOR SW
| #3 BLK [——1#3 BLU/WHT
|
: BRN-15_ ORG-14
|
|
I 230V
| LOWER BLOWER
| MOTOR
|
| 7 208-240V
| LOWER DRIVE
MOTOR

9506-804—-001PR WIRING DIAGRAM

DC50X2NC—-49_C_R

Part # 8533-098-001 7/21



Wiring Diagram for DC50x2 -49

e
UPPER - — -$McMm MCM MCM MCM MCM
§ SEN%SOR 4581 A ERR G R 0 sec M2 M2 Mi2
9857-132-004 FAUL
g_.__L |§§ Mia Mi4 poeFaun Mi4 90 seC Mi4 M4
§ UPPER = 2 MIS I MIS I MIS I_ 120 SEC MIS
SPARK |8 Mie Mie Mie Mis — =9 M6
9857-223-003 ELECTRODE R = cen dooy Loaw Lo, Len $oo Len Joc Dew 1oy
#5 BLK 61" DeM e DeMm e DeM
| UPFER IcNMON VARIABLE FREQUENCY DRIVE ADJUSTMENTS
| 9857-182-001 | FOR TUMBLER ROTATION CHANGE.
| |
| |
| | A" (US) MODEL ONLY,
GRN
| |
” OPTO COIN 5
| #5 BRN 58”) Swm“
I I Uppm RED
5 BLK
I—LIMIT_ STAT
: §720-095-050 BRN : I@H ORG Dgggng
8220-095-049 ORG @
| B220-095 Ig(@ 3#:;LﬁLK @#3 BLU
| 1 5/ 3 1272 ————f— — —®EEw
| 3327935001 : 4 BLK 15" #3 BLK 74" 3 BLl
= ) Ylo
| 4 RD 16" 4 RED 15 3 3 BLU/WHT
| e v/wo] | 3 | L5 IO/T 0 !
k| te N 4 0/W 19"] | [#3 ORG/WHT 85" | #5 orG/wWHTT S ||
| Pl g Z vio 12| | [#3Vio_85” | SVIO[Q ||
3BRkL =5 [#4 ORG 137 | [#3ORG 85 . #sorcl o |, &
I E E BEEL == W10 | 45T 747 i . o |l
< =z z RED/WHT 87" 7EL
Wi 5P = | = a2l F
| — ol LI
| - e | —#_LBML_N }
| §é | UPPER K2 |
RUN RELAY ?)
| : 3 rep|Y ©F IUT’T-:TAEF'?
I [3’ = | #3 BLU/WHT :SENSOR
| a B #3 RED/WHT [—— &
| a0 : Lower K1[& o | JI ny
| RUN RELAY mll
MOTOR = I
| 3 I : K P9 P10 Pllo g' g
| : ! s [ee |2
3 o &
i | YEL N8  svoclo1St £D
| o o T B
e o5 | | % DC GNDt©
| |~ 208-240V 18VDC-o (5]
| UPPER DRIVE | MODEL SERIAL _ol
| MOTOR JUMPERS COM ©
| | 9376-319-001 | BRN | 3
| | | B CRY N
| I Lower ' == USB |——8 us éﬁ
P18 o
| | GAS VALVE | ETHERNET |:| o & | |8
| | 98s7-132-004 I P20 PN | 2
| ¥ BN 7 BN | ] P?’C 1151 | oRN
| #7 YE| L | ELECTRONIC o @ 8
| | || CONTROLLER of | 382
: | 7 YE L 33371387003 BIR LY 3
——————— — i
| | LOWER = _ A 7 8 8
FLAME — X MODEL ~ g
| |7 o SENSOR & -7 (FACTORY NO <~ ix
| i = ] | Jo  ACCEPTOR) MRIE
—— USTONER =
l 7 : ” SPark : /| PAMENT P2 Zusk YFETUN \ g
ELECTRODE il 7Y v T e[ |\LOWER
| ( % | TEMP
| \ 47K /SENSOR
| | K3 3aK
| N 4
: 4R, | N swe - 7
N
| : LOWER
DOOR SW
: | #3 BLK ,—|Q\C #3 BLU/WHT|
| i LOWER 9539-487-001
| s
#7 RD <
| fgmr« I 2
| -»%:5’ élj- 7 YE & o _
| §sé el . wETEET N2
- LI T 1 R A M
N LOWER BLOWER
I © [ MOTOR geeeeee OO
l 4 | ssre-3fi-oos SNNESNY —=3
LR R A |
| s ggszcgy %
208-240v PTT T
| 1 LOWER: DRVE gssgggs «wdH
- - -, ., 9376-319-001 %’; ﬁ
o
9506—-804—-001PR WIRING DIAGRAM DC50X2NC—-49_C_R <

IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

Part # 8533-098-001 7/21 @



Notes

@ Part # 8533-098-001 7/21



